DOWNLOAD MULTILINGUAL

BALT'C USER MANUAL
IRO OLE i 210

::!:,g S TRONS" £y,

ALUMINIUM SKID PLATE ~ ~EMSETT
@ia’;ﬁ" :g:.srr’.}

code.ironbaltic.com/u/O2bu92uWwW

CAN-AM
OUTLANDER 500/700 (2023+)

Code 02.34100

Version 27022025

Keep this manual for future reference!

If you need any spare parts, please send this packaging data to your local dealer or to Iron Baltic

sales@ironbaltic.com

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
mailto:sales@ironbaltic.com

SPECIFICATION

Pos. | Description Code Amount
1 | Front protection with reinforcement 02.33501K 1
2 | Middle protection 02.33702 1
3 | Right side protection 02.33703 1
4 | Left side protection 02.33704 1
5 | Rear protection 02.33505 1
6 | Front right control arm protection 02.30906 1
7 | Front left control arm protection 02.30907 1
8 | Rear right control arm protection 02.30908K 1
9 | Rear left control arm protection 02.30909K 1
10 | Distance plate 02.33605 2
11 | Connecting plate 02.5006 5
12 | Bracket 1 02.5710 12
13 | Bracket 2 02.8210 6
14 | Connecting plate 10° 02.8312 6
15 | Bracket 80° 02.18805 2
16 |Bracket 90° 03.1502 2
17 |Dished washer 14.503 50
18 | Bolt M6x8 DIN933 0T.02.02.028 16
19 |Bolt M6x12 DIN933 0T.02.02.030 18
20 | Bolt M6x20 DIN933 0T.02.02.060 6
21 | Bolt M6x25 DIN933 0T.02.02.070 6
22 |Bolt M8x12 DIN933 0T.02.02.168 4
23 | Bolt M8x50 DIN933 0T.02.02.240 4
24 | Bolt M10x30 DIN933 0T.02.02.320 2
25 | Washer @6/15 SFS3738 0T.04.03.020 46
26 | Washer @6/18 DIN9021 0T.04.02.020 6
27 | Washer @8/20 SFS3738 0T.04.03.030 8
28 | Washer @10 DIN125 0T.04.01.040 4
29 | Nyloc nut M6 DIN985 0T.03.02.030 6
30 | Nyloc nut M8 DIN985 0T.03.02.040 4
31 | Nyloc nut M10 DIN985 0T.03.02.050 2

* Spanner 10mm .
e Spanner 13mm .
* Socket wrench 10mm .

* Socket wrench 13mm

02.34100 Aluminium skid plate Can-Am Outlander 500/700 2023+

TOOLS REQUIRED FOR INSTALLATION:

Socket wrench 17mm
Allen wrench 8mm
Drill bit 7mm




23272730 % ? (1) 23272730
(B) ¥ ‘\

" 71

(12)
(9
23272730 Q{ QS 23272730

20:2517.26;29

/ 19.2517

2125172629

228,283 —<

2125172629

\ 19;25,‘17

2025172629

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

FITTING INSTRUCTIONS

NB!

We recommend using thread lock fluid on the bolts!
Bolts tend to loosen with vibration from ATV.

Step 1 Remove winch fairlead. Drill holes (7mm) to the original plastic skid plate. The
drilling points are marked with small dimples. Remove the original front arm plastic
protections (drill out the rivets). Remove seat and left side plastic.

Drill holes 7

-—
B

l|r."k.ﬂ;'r ]

Drill holes

Remove

02.34100 Aluminium skid plate Can-Am Outlander 500/700 2023+



Step 2 Install 02.5006 plates (Pos. 11) to the front protection 02.33501K (Pos. 1).

OPTIONAL! If you want the front side panels to be easier to remove for maintenance, remove the
fixing dowels shown in the picture and make cutouts to the front protection, so that the remaining
fixing dowels are easier to access without the need to remove skid plate.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 3 Install front protection 02.33501K (Pos. 1) and drill 7mm holes in the original
plastic (in the center of the skid plate lower mounting points).

~ Use original bolts
or Pos 24,28,28,31

@ /

Pos 21,25,17,26,29

N\
N\

Drill holes
( @"“

- i

Step 4 Install brackets 02.5710 (Pos. 19).

02.34100 Aluminium skid plate Can-Am Outlander 500/700 2023+



Step 5 Install 02.8312 plates (Pos. 14) and 02.5006 plates (Pos. 11) to the middle
protection 02.33702 (Pos. 2).

Step 6 Install middle protection 02.33702 (Pos. 2). NB! Install 02.33605 distance plates
(Pos. 10) between the original plastic and middle protection as shown in the
picture.

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 7 Install rear protection 02.33505 (Pos. 5) and drill 7mm holes in the original plastic
(in the center of the skid plate lower mounting points).

Drill holes

Step 8 Install brackets 02.5710 (Pos. 12).

02.34100 Aluminium skid plate Can-Am Outlander 500/700 2023+



Step 9 Install brackets 02.18805 (Pos. 15) and 03.1502 (Pos. 16). Then install right side
protection 02.33703 (Pos. 3) and left side protection 02.33704 (Pos. 4).

Pos 23,27,27,30

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

Step 10 Install front arm protections 02.30906 (Pos. 6) and 02.30907 (Pos. 7). For
installing use brackets 02.8210 (Pos. 13).

OPTIONAL! If you want to use skid plate with the original Can-Am snow plow adapter, make cutouts
to the front arm protections as shown in the picture.

02.34100 Aluminium skid plate Can-Am Outlander 500/700 2023+



Step 11 Install rear arm protections 02.30908K (Pos. 8) and 02.30909K (Pos. 9). For
installing use brackets 02.5710 (Pos. 12).

Iron Baltic Ltd | +372 653 3711 | sales@ironbaltic.com | www.ironbaltic.com


mailto:sales@ironbaltic.com
http://www.ironbaltic.com/

BALTIC

rO

IRON BALTIC OU
Joatee 17
Vaana 76903
Estonia / Europe

+372 6533 711
sales@ironbaltic.com

www.ironbaltic.com
www.facebook.com/ironbaltic
www.youtube.com/user/ironbalticltd



mailto:sales@ironbaltic.com
http://www.ironbaltic.com/
http://www.facebook.com/ironbaltic
http://www.youtube.com/user/ironbalticltd

